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CERTIFICATE OF QUALITY
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COMMODTITY : STANDARD :
I~ = H fH: 2024 4209 H 25 H
THE No: DATE:
EFEHE S 20240925 (1) HE: 50 Fr 1§
BATACH NO. QUANTITY: NET WEIGHT:
Y S B

kS : In=>99.9999% 100*100*0.2mm
B 156°C
A 2070°C

i 3
I 7.31gm cm

2 BB (%)

FE: In = 99.9999%

R E: (ppm)

Cu:0.1  Cd:0.05 Sn:0.2 Al:0.05  TLO.1 Zn:0.05  Fe:0.01
Pb:0.01  As:0.05 Bi:0.05 Ni:0.01  Si:0.05  Ag:0.02 Cr:0.05
Mg:0.01 Au:0.05 V:0.01 S:0.05 Zr:0.05  Ti:0.05 Mn:0.01

Co:0.01 Mo:0.01 Sb:0.05 Ru:0.01
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INSPECTOR CHECK




